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TEST REPORT 

N° 237/17eng 

Place and Date of Issue : Monte San Pietro, 25/10/2017 
 
Customer : GRUPPO ROMANI S.p.A. 
 
Address :  Via A. Volta, 9-23/25 
 42013 CASALGRANDE  RE 
 
Type material examinated : Industrial Tiles 

60x60 cm STONEBOX 
 
 
Standards applied : 
 
 DIN 51097 : 2006 
 
 
 
 
 
 
Sampling date : 23/10/2017 

Sampling by : Client � Geoceramic R. � 
 
Storage time of samples : 3 months from the end of tests. 
 
 
 
 
This document may not be reproduced in part, without the approval of the Laboratory. 
The data reported in the test report refer only to the sample tested as received in the Laboratory 
THE VALIDITY 'OF DIGITAL SIGNATURE IS VERIFIABLE THROUGH THE ANALYSIS OF THE FIELD FILE ORIGINAL SIGNATURE. 

 
Laboratory with Quality Management System ISO 9001: 2008 
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TEST REPORT 
 
 
TS N°: 
 
 
DATE 

 
 Spett.le 
 GRUPPO ROMANI S.p.A. 
          237/17eng Via A. Volta, 9-23/25 
 42013 CASALGRANDE  RE 
          25/10/2017 
 
 

 

NORM DIN 51097 : 2006 

 
Determination of the property antislide of bathed zones 

on which it walks knots on foot 

 
 
A person is left over and on foot withdraws knots on the covering to try whose inclination is increased of approximately 1° to 

the second; the rake in correspondence of which the person is not more in conditions than emergency, comes defined like 

sliding angle. The surface is bathed in continuous with one solution (1 g/l of bathing agent + water).  

 
 
Samples arrived 23/10/2017 (sampling executed by Costumer) 
 
 DESCRIPTION TILES : 60x60 cm 
 TYPE : STONEBOX 
 
Test start 24/10/2017 
Test finished 24/10/2017 
 
 
Slide angle :    22,8° 
 
Classification :   B 
 
 
 
 
LEGEND: 
Total of the medium values       Group classification 
          <12°          0 
from 12° until 17,9°        A 
from 18° until 23,9°        B 
       over 23,9°         C 
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